ZSCS BT Squa red Colvnrnents Formatted: Font: 20 pt

Formatted: Centered

Formatted: Font: 20 pt
Formatted: Font: 20 pt

Alternative Feasibility Study
Groundwater Remedial Strategy
Badger Army Ammunition Plant

Prepared for:

United States Department of the Army
Badger Army Ammunition Plant
2 Badger Road
Baraboo, Wisconsin 53913-5000

September 2011

BTS~

SpecPro, Inc. and Badger Technical Services, LLC
Badger Army Ammunition Plant
Baraboo, Wisconsin 33913-5000




4.0

n

-—
‘N ‘N e
1o —

‘A
)

6.0

6.1

TABLE OF CONTENTS

CERTIFICATION PAGE ...iiiiirieenisesiriissesiccetrneses s sensstessesessassssssssssnes l
SXECUTIVE SUMMARY Lo rctirstisveccannieninsiessaessaesssssas e ssssessessssssesssees 2
[...]
No additional sotl sampling hus been conducted since 2005, This investigation determined that

carbon tetrachloride and other VOCs were no loniger present in the soil beneath the PBG Waste

Pits. A summary of the VOC soil sample results are provided in Tabie 1. SpecPro. Inc.

(SpeePro) caleulated that the amount of remaining DNT-impacted soil is approximately 25.058

pounds. This caleulation does not represent pounds of DNT remaining in the soil. input Comment [JT13]: Why pounds of soil instead of
parameters are provided in Table 2. _ pounds of contaminant?

In 2000, a draft AFS was completed to re-evaluate the interim remedial actions for =oils at the
PBG and deternune the final remedy. The selected remedy incloded the previous remedial
actions: soil vapor extraction. partial soil excavation and incineration. and full-scale
bioremediation. The final remedy chosen included removal of the bioremediation systen.
mstallation of an impermeable cap and cover. and continued groundwater menitoring and
remediation. On March 17, 2008, the WDNR approved of the tinal remedy for the PBG
subsurfiace soil,

Removal of the BEST system was completed in 2008, The Waste Pits were then capped with a
geosynthetic barrier and compacted clay . according to regulatory requirements. The arca was
then covered with topsotl, graded. and seeded. The Construction Documentation Report. PBG
Phase 2. Cap and Construction (SpecPro. Ine.. 2009) report was submitted to the WDNR und
approved in 2009,

The Waste Pits. 1949 Pt Racetrack/HWTT UL and Landfill #1 areas are reeularly inspected.
Signage and fencing are inspected and maintained. Cover arcas are inspected annually for
crosion. settlement. undesirable vegetation, and other deficiencies. Required repair work o

SpecProcIneand BISUOLLC Page 11 of 34
September 2071



Alternative Feasibilits Study Badger Army Ammuanition Plamt
| Groundwater Remedial Strategy St NS BT v :

R N )

maintun proper erade and drainage is completed. Annzal Cap and Cover Reports are submitted
to the WDNR,

Interim Remedial Measures/Modified Interim Remedial Measures

Groundwater contamination in monitoring wells at the PBG was first detected in 1982 (Tsai.
19881, Although an exhaustive investigation of groundwater contamination was not completed
at the ime. proposed interim remedial measures were evaluated in 1989, The goals of the carly
groundwater remedial action were te: 1) curb the advancemient ol the plume. 2) reduce
contaminants within the plume. and 3) be compliant with local, state, and Tederal reeulations.
Options considered included: total plume capture, boundary control extraction, source control
extraction. and a combination of boundary and source control extraction. Components of the
remedy that were evaluated included: arr sripping. activated carbon adsorption, and combined
air stripping and carbon adsorption.

The IRM groundwater pump and treat system began operations during June 1990, At that time.
the extent of groundwater contumination was believed to be within the installation boundary.
The IRM eroundwater treatment system originaily consisted of one source control well and three
boundary control wells. The groundwater was treated with an air stripping tower and liquid
phase granular activated carbon (GAC) treatment. In 1996, the IRM pumping system was
modified to include two source control wells and discontinued the use of the three PBG area
boundary control wells within the PBG arca. Tabeled BOW-1. 20 and 3. Since November 2008,
the two source control wells (SCW-1 and SCW-2R) have extracted groundwater from the PBG
source area at i combined rate of approximately 350 eallons per minute (gpmi). Figure 17 shows
the locations of the existing IRM extraction wells.

bxtracted groundwater is pumped through a GAC system that removes VOCs and DNT [rom the
water by adsorption. The GAC system consists ol two units that cach contains 20.000 pounds of
carbon. The treated water then lows through a 30-inch high-density polyethylene (HDPE)
pipeline and discharges into the Lake Wisconsin Reservoir near Gruber's Grove Bay. regulated
under a Wisconsin Pollutant Discharge Elimination System (WPES) permut. A 19-inch
pipeline o the Lake Wisconsin Reservorr was the ortginal discharge line, and was used until the
30-inch Iine was constructed i 1995, The ozone treatment and multi-media filter were removed
from the system during BEST System removal in Jésis 20,

An evaluation of the IRM was conducted in 1993 (o address new regulatory requirements. This
evaluation concluded that the PBG Plume was not being entireiy captured by the IRM system.
In particular. the plume was extending beneath and cast of the three original boundary control
wells. A groundwater model was used to evaluate alternative 2roundwater extraction and
treatment options. A eroundwater treatment system was desiened o augment the existing IRM
system.

This augmented groundwater treatment system called the MIRM svstem was installed in 1993
and 1996 and began operations on June 200 1996, The MIRM eroundwater treatment system
ortginally consisted of six boundury extracton wells (EW-161 EW-162, EW-163, EW-164,

SpecPros Ineand BISCLLC Page 12 of 54
September 2011

: Comment [3T14]: Given how the next
paragraph begins, it’s not clear whether the IRM air
stripper is still operating, but I suspect so.

- Comment [IT15]: why?



Alternative Feasibiliny Study Badgeer Army Ammuanition Plant
‘ Groundwater Remedial Strategy Gl SO ERE ;

EW-T63 and EW-166). automatic self-cleaning stramers, air strippers. vapor phase GAC
treatment. and liquid phase GAC treatment. Four additional extraction wells (EW-167. EW-108.
EW-T69. and EW-170) were installed along the axis of the plume in 2003, The pumping of
these extraction wells was refined over the years o optimize removal of groundwater
contaminants. The currently operating five MIRM extraction wells (EW-163R. EW-167. IW-
168, EW-169. and EW-170R) extract groundwater trom the PBG Plume at a combined rate ol
approximately 2400 gpm. MIRM extraction well EW-164 s currently on standby and not
pumping. Figure 17 shows the locations ol the existing MIRM extraction wells.

Asulfuric yerd tank and pumps are used for descaling the system periodicaliy, A phosphate-
buscd sequesterig agent is added o avord carbonate scaling and fouling oi the systen.

The water from the MIRM extraction wells tlows through three individual air strippers for
treatment of VOCs. Each air stripping tower is 27 feet high, cight fect in diameter. and
constructed ol fiberglass reinforeed plastic. A 15.5-foot neoprence packing bed of 3.5-inch media
is contained within cach tower. which is designed o handle a normal flow ol 1.000 epm and a
maximum How ol 1.300 gpm. Each air stripper contains a centrifugal blower capable of
supplying 4.600 standard cubic feet per minute of air. The VOCs are thus transterred from water
Lo alr.

The air then fTows through three GAC vapor phase units. o remove the VOCs through carbon
adsorption before being released to the atmosphere. Lach GAC unit contains 5.000 pounds of
carbon. The MIRM air emisstons have been monitored and found to be well below any
applicable regulatory limits. The GAC treatment of the air emissions has been discontinued
recently following WDNR approval in 2014

The water then collects in the air stripper basin after the vapor phase units have removed
approximately 98% ol the VOCs. The water then flows from the air stripper basin into the liquid
phase GAC units. The liquid phase GAC treatment system as originally designed consists ol Tive
GAC units arranged i paraliel. Each unit has a sclf-cleaning strainer and two separate beds of
GAC adsorbers. The ten hquid phase adsorbers contain 20.000 pounds of carbon cach which
captures the remaining VOCs and DNTs. The treated water is collected in the treated eftluent
storage basin, Approximately 00 gpm of treated water is used Tor the BAAAP fire suppression
water supply system. The remaining treated water is discharged under o moditied WPDES
pernut to the Lake Wisconsin Reservorr through the 30-inch HDPL pipeline.

In 2002, extraction well EW-163 was replaced with EW-103R due 1o equipment getting stuck in
the borchole during maintenancee operations. Additional moditications were made to the system
in 2004 and 2005 by placing more extraction wells within the body of the plume. This allowed
the system o treat water with the highest level of contanminants. MIRM well re-alignment
activities in 2006 included the istallation of four high-capacity wells, pumps. piping. and
control systems. In 2008, one of the original source control wells (SCW-2) was abandoned and
replaced with SCW-2R 1o allow the construction of the PBG cap. The MIRM system was
moditicd m 2008 o mclude two more GAC units to increase the total capacity of the

SpecPros nccand BIS LLC Page 13 ol 54
September 2011



Alternause Feasibility Study Badeer Army Ammunition Plant
| Groundwater Remedial Strutegy i Lo SUN R e e g

IRM/MIRM system o 4.500 gpm. In 2010, extraction well EW-170 was replaced with 1EW-
1 70R due to well bio-fouling and poor well performance.

Bio-fouling 1s caused by ron-oxidizing bacteria. commonly referred o as “iron bacteria™. The
primary form ol iron bacteria present at the IRM/MIRM is Gallionella sp.. Iron bacteria are
eenerally acrobic and oxidize iron and manganese o a lesser extent. Dissolved ferrous iron (1
is oxidized to ternie ron (HD or ferrie oxide. The resultis a mucilaginous slime that contains
precipitated ferric oxide. The shime and ferric oxide protect the bacteria, but cause clogeing of
well sereens, pipes. and pumps. Repeated well rehabilitation has been conducted consisting of
the tollowing: pre-rehabilitation video logging. wire brushing, bailing debris, adding
hydrochloric uetd. adding dispersant polymer. surging. acid removal and neutralization. and well
sterilizaton with sodium hypochlorite. The iron bacteria are most hikely from an indigenous
SOUTCL.

Total suspended solids cause clogging ol the liguid phase GAC units, which subsequently

require frequent backwashing. Backwashing currently oceurs five to 10 times per month,

Backwashing and clogging reduces the treatment capacity at the MIRM,

Currently. the IRM/MIRM and the wistewater treatment plant ¢WWTP) have a combined * Comment [IT16]: On site or municipal? If on
\\:I’l)l‘{.\ipcrmil. Bluffview Sunixurg District (BSD iy scheduled 1o tuke over ownership of the ;I';2‘1:;?2:23’1‘{‘;:‘&;;;"’ reference another
WWTP 1 2011, It is unticipated this changeover i the WWTP ownership along with the ' ‘ :

renewil of the WPDES permit by December 2011 will result in the submitial of sepurate permits

by the Army for the IRM/MIRM and the BSD for the WWTP.

SpecPro caleulated the annual total mass of DNT and VOCs removed by the IRM and MIRM

systems over the past four years. The monthly influent concentrations of total DNT. 1.1.1- )

Trichlorocthune (1.1.1-TCA). CTET. chloroform. and TCE were multiplicd by the estimated Comment [JT17]: If these are the primary VOCs
volume of groundwater treated cach month. The total estimated mass of DNT remioved in 2007, of concern for the PEG, it should be noted here
2008, 2009, and 2010 was less than 4434652, 12,02, and 14,40 pounds. respectively. The total

estimated mass of VOCs removed in 2007, 2008, 2009, and 2010 was less than 33.00. 78.52.

8193 und 63.62 pounds. respectively. Input parameters are provided in Tuble 3. Considering

an average mass ol 19.47 pounds of DNT removed per year and an annual IRM/MIRM operation

and maintenance cost of S1.7 million. the cost to remove one pound of DNT is S87.314. Comment [IT18]: Seems more appropriate to
cite this calculation in Section 9 rather than here,

i 3 . . . when comparing Alternative 1 to Alternative 3
Tuble 4 summarizes the analyucal results for the IRM/MIRM svstem from samples collected in : :

December 2010, The table provides total DNT. LUL-TCAL CTET. chlorotorm. and TCE

concentrations for cach MIRM extraction welll IRM influent. MIRM influent. and the combined

IRM/MIRM cffluent. Two concentration over ume graphs for the MIRM intluent are presented

in Appendix Ao The first graph displays the MIRM influent concentrations for VGCs (CTET. o S
chloroform. and TCE) 1 relation to the MIRM pumping rate for the tme period from 2001 o " Comment [JT19]: Why is TCA now excluded
2011, 1tappears that regardless of the flow rate. the VOC conteminant concentrations in the from the analysis?

MIRM influent have been decreasing since 2005, Sinee June 2009, concenirations for all three

VOUC's huve been below their respective groundwater IS, The second graph displays the MIRM

intluent concentrations for 2.3-DNTO 2 4-DNT. 2.5-DNT. 2.6-DNT. 3.4-DNT. and 2.5-DNT in

relation to the MIRM pumping rate tor the time period itom 2001 10 2011, Since the {lTow rate

SpecProc Inecand BISULTC Page 14 of 34
September 2011



Alternative Feastbility Study Badger Army Amimunition Plant
sroundwater Remedial Strategy Coatniocia SUS oD U e Ch '

was increased m January 2008, the 2.3-DNT and 3.4-DNT concentrations increased for two
years. Sinee February 2010, the 2.3-DNT and 3.4-DNT concentrations have been decreasing,
Total DNT concentrations in the MIRM itluent are consisiently above the groundwaier ES
((LOS we/t).

5.2 Deterrent Burning Ground

The DBG arca consists of seven acres and s located in the noriheastern portion of BAAAP. The
DBG arca was used as a sand borrow pit from the 1940s untl the carly 1960s., and a waste
disposal site from the 1940s o the 19705, The DBG consisted ol three burn arcas within a man-
made depression. approximately three acres in size and 20 feet deep.

Coal ash from the power plant. construction rubble. trash. and bumed garbage were deposited
mside the DBG sand borrow pit. The remaining portion of the DBG was used for open burning
ol deterrent, o liquid organic extract from surplus propellant. composed mostly of DNT and di-n-
butyvl phthalate. as well as minor amounts of diphenylamine. benzene. and NC. Structural
timbers, asphalt shingles. cardboard. paper. and office waste were also burned in the pits.
Subsurface sotls at the DBG were found to be impacted with DNT. n-nitrosodiphenylumine.
arsenic. and chromum. The majonty of the impacts were found in the shallowest portion ol the
pit. with arsenic and chromium i limited arcas ol the site. Investigations aiso showed DNT
spread laterally i the subsurface soils and reached groundwater.

Land{ill #5318 Tocated 1o the northeast of the DBG. During eperations. the land{ill reportedly
received solid waste. mcluding office waste. demolition debris. laboratory waste. and coal ash
from the power plant. No hazardous materials were reported 1o have been disposed in Land!ill
#3. The landfill was opened in the carly 1940s when operations began and was closed in 1989
with a clay cap.

An interim corrective action consisting of the removal and off-site incineration ol DBG waste pit
sotl occurred 1n 1999 und 2000, Impacted soil from the three pits was excavated o a depth of
approatmately 135 feet. The total volume of the excavated and incinerated soil was
approximutely 4.260 cubic vards. Lach pit was backfilled with clean till to pre-excavation
erades. This removed the surface soil contaminated with the highest DNT levels and mictals.

In 2001, the backtilled arca was temporarily capped and addinonal soil and groundwater studies
were started o better understand the groundwater flow in the area. On May 6, 2002, following
submittal of the Dratt Alternative Feasibility Study - Deterrent Burning Ground Waste Pits
Subsurtace Soil (Stone & Webster. Inc.. 20025, the Army requested a permit modiiicaion 1o
perform the remedial action (RA) including partial excavaton and incineration (completed in
20000, resource conservation and recovery act (RCRA) cap/cover. institutional controls. and
groundwater monitoring. The final remedy. approved by the WDNRL was installed in 2003,

SpecPro caleulated that the amount of remaining DNT-impacted soil is approximately 40.200
pounds. This calculation does not represent pounds of DNT remaining in the soil. Input